

POLYHEDRON LABORATORIES[®], INC.

PLASTICS, POLYMERS and RUBBER TESTING

10626 KINGHURST ST. HOUSTON, TX 77099

281-879-8600 • FAX: 281-879-8666

e-mail techsales@polyhedronlab.com

January 25, 2010

ACE Recycled Products
14925 S. Heritagecrest Way
Bluffdale, UT 84065


Attn: Mr. Jeremie Paulus

Analytical Report

Compressive Strength of Wheel Caster System

<u>Sample No.</u>	<u>Compressive Force at Failure (lbs·f)</u>	<u>Mode of Failure</u>
<u>Wheels with Metal Holders</u>		
#1	5633.2	Cracked
#2	5519.6	Cracked
#3	5453.2	Cracked
#4	3893.7	Cracked
#5	4381.0	Cracked
#6	4286.5	Cracked
#7	4126.2	Cracked
#8	4339.8	Cracked
#9	4019.8	Cracked
#10	4045.3	Cracked

Wheels returned under separate cover.


Howard Kaye, Ph.D., FAIC
Director

HK/dr